
.. --. !!!LEAD 
High Speed Single Needle Lockstitch 
Industrial Sewing Machine 

GC1088 Series 
Parts List 

m--3 
1, Arm bed components 

Ref. No. Part No. 

H!!0-01-001 

HI!0-01-002 

H!10-01-003 

HJI0-0!-004 

Hll0-01-005 

HII0-01-006 

H!!0-01-007 

H110-01-008 

HI 10-01-009 

10 HII0-01-010 

II Hl!0-01-011 

12 HII0-0!-012 

13 Hll0-0!-013 

14 H!10-0l-014 

15 11110-0!-015 

Description 

Model plate 

Model plate rivet 

Bed screw stud 

Side plate 

Gasket 

Screw 12/64-28 L=9 

Face plate arm 

Decorative plate 

Gasket 

Screw 

Rubber plug 

Rubber plug 

Rubber plug 

Rubber plug 

Rubber plug 

Amt. 

2, Main shaft & thread take-up components 

Ref. No. Part No. 

HII0-02-00! 

H II 0-02-002 

HII0-02-003 

Hl!0-02-004 

Hl!0-02-005 

Hl!0-02-006 

Hl!0-02-007 

Hll0-02-008 

Hl!0-02-009 

10 H110-02-010 

II Hl!0-02-011 

12 Hl!0-02-0!2 

13 11110-02-0!3 

14 H110-02-0!4 

15 HII0-02-015 

16 HII0-02-0!6 

17 HII0-02-017 

18 11110-02-0!8 

19 Hll0-02-019 

20 H!I0-02-020 

21 Hl!0-02-021 

22 HII0-02-022 

23 Hl!0-02-023 

24 HJI0-02-024 

25 HI 10-02-025 

26 HII0-02-026 

27 H!!0-02-027 

28 H\10-02-028 

29 Hll0-02-029 

30 H 110-02-030 

Description 

Hand wheel 

Screw 15/64-28 L=!5 

Main shaft 

Oil seal 

Main shaft bushing , rear 

Thrust collar asm. 

Screw 1/4-40 L""6 

Bushing , intermediate 

Screw 

Main shaft bushing , front 

Roller felt 

Oil amount adjusting pin asm. 

Rubber bushing 

Rubber ring 

Coun terwe igh t 

Screw 1/4-40 L=6 

Rubber ring 

Screw 9/32-28 L=l6 

Counterweight protecting plate 

Needle bar crank asm. 

Screw 1/4-40 L=6 

Thread take-up lever asm. 

Rubber 

Needle bearing 

Thread take-up crank shaft 

Oiling wick 

Screw 15/64-28 L~JO. 5 

Sctew(left twist) 9/64~40 L=4 

Thread take-up lever cover 

Screw 3/16-28 L=6 

0 
15v. 
14 ---<!,g 

3, Needle bar 8, thread tension componen, 

Amt. Ref. No. Part No. 
HI 10-03-00 I 

HI 10-03-002 

HII0-03-003 

Hli0-03-004 

HII0-03-005 

HII0-03-006 

HI 10-03-007 

Hll0-03-008 

Hll0-03-009 

I 0 Hll 0-03-0 I 0 

II H!!0-03-011 

12 HII0-03-012 

13 Hll0-03-013 

14 HII0-03-014 

15 H110-03-015 

16 H!!0-03-016 

17 H!I0-03-017 

18 H110-03-018 

19 HII0-03-019 

20 Hll0-03-020 

21 HII0-03-021 

22 HII0-03-022 

23 Hl!0-03-023 

24 Hll 0-03-024 

25 HII0-03-025 

26 HII0-03-026 

27 Hll0-03-027 

28 HII0-03-028 

29 Hll 0-03-029 

30 Hll 0-03-030 

31 Hll0-03-031 

32 Hll 0-03-032 

33 H\10-03-033 

34 H110-03-034 

35 Hll0-03-035 

36 H!l0-03-036 

37 Hll0-03-037 

38 Hll 0-03-038 

39 HI! 0-03-039 

Description 
Needle bar crank rod 

Needle bearing 

Needle bar connection asm. 

Screw 9/64-40 Lc:::6 

Slide block 

Needle bar bushing , upper 

Cap 

Needle bar bushing , lawN 

Needle bar thread gu1de 

Needle bar 

Needle bar thread guide 

Screw 1/8-44 L=4. 5 

Needle (DBX I !114) 

Twohole thread eyelet 

Screw 3/16-28 L=6 

Frame thread guide , right 

Screw 11/64-40 L=6 

Frallle thread guide , left 

Screw ll/64-40 L=-6 

Tension post socket. 

Take-up spring 

Screw 

Set screw 9/64-40 L=S. 5 

Thread releasr pin 

Tension d1sc 

Tension disc hoi der 

Tension spring 

Tension disc stopper 

Tension nut 

Screw 15/64-28 L=7 

Tension release supporting Pll 

Snap ring 

Washer plate 

Tension release pin spring 

Needle thread guide pln asw. 

Needle thread guide p1n 

Tension disc 

Tension spring 

Hinge screw 

L---~-------L------------~---L---~-------L------------~--Jl___l, ______ ~-------------
SHANGHAI HUIGONG SEWING MACHINE N0.3 FACTORY ADD: I 41 8 , Y ish"n Road , Shanghai , China ZipCode: 201I03 TEL: (021)64061284 64852138 

From the library of: Superior Sewing Machine & Supply LLC



-
t. 

I 

I 

I 

I 

I 

I 

l 

l 

1 

I 

I 

I 

I 

I 

I 

I 

I 

I 

I 

I 

I 

I 

I 

I 

~ 

I 

I 

I 

I 

I 

I 

~ I 

I 

I 

-

/ 
31 

4, Presser bar components 

Ref. No. Part No. Description 

1 Hl 10-04-001 Presser spring regula tor 

2 H1 10-04-002 Nut 

3 H1 10-04-003 Presser guide bar 

4 H1 10-04-004 Presser spring 

5 H1 10-04-005 Presser bar 

6 H1 10-04-006 Needle bar guide bracket 

7 Hl 10-04-007 Screw I/ 4-40 L=8 

8 Hl 10-04-008 Presser bar thread guide 

9 Hl 10-04-009 Screw 9/64-40 L=8. 5 

10 HII0-04-010 Presser bar bushing , lower 

II HII0-04-011 Presser foot asm. 

12 H!I0-04-012 Scr·ew 9/64-40 L=10. 5 

13 HII0-04-013 Hand lifter 

14 HI!0-04-014 Screw 

15 H110-04-015 Hand lifter cam asm. 

16 H1 10-04-016 Rubber ring 

17 HJJ0-04-017 Lifting lever 

18 HII0-04-018 Hand 1 i fter link asm. 

19 HII0-04-019 Link shaft 

20 H!I0-04-020 Snap ring 

21 HII0-04-021 Lifting lever ring 

22 H1 10-04-022 Tension release plate 

23 H1 10-04-023 Tension release shaft 

24 HI 10-04-024 Snap ring 

25 H1 10-04-025 Tension release return spring 

26 H1 10-04-026 Lifting lever connecting rod 

27 Hl!0-04-027 Snap ring 

28 HJJ0-04-028 Lifting lever link 

29 Hll0-04-029 Hinge screw 

30 H1 10-04-030 Hinge screw 

31 H1 10-04-031 Connecting rod vertical 

(021 )64853208 

Amt. 

1 

1 

1 

1 

1 

1 

1 

1 

2 

I 

I 

I 

1 

1 

1 

1 

I 

I 

2 

3 

1 

I 

I 

2 

I 

I 

I 

I 

1 

1 

1 

19 24 

26 ~ 

25~ 
--~ 

19------4 
,__,...-/ 19 

20 " 
18----~ 

19~ 
5 

14 
I 

18~ 
7 

~~9 
5, Hook driving shaft components 

Ref. No. Part No. Description 

1 H1 10-05-001 Hook asm. 

2 H 1 10-05-002 Bobbin case asm. 

3 HJJ0-05-003 Bobbin 

4 HJJ0-05-004 Screw 

5 H1 10-05-005 Positioning finger 

6 H 1 10-05-006 Screw 11/64-40 L=9. 5 

7 H1 10-05-007 Hook driving shaft 

8 H ll 0-05-008 Oil seal screw 

9 HII0-05-009 Oil wick 

10 HI 10-05-010 Thrust collar 

II HI 10-05-0 II Screw 11/64-40 L=3. 5 

12 HII0-05-012 Bushing asm. front 

!3 H!!0-05-013 Screw 

14 H!10-05-014 Bushing , rear 

15 Hl10-05-015 Screw 

16 H!I0-05-016 Thrust collar asm. 

17 H!10-05-0!7 Screw 11/64-40 L=4. 8 

18 H 110-05-018 Pininon asm. 

19 H110-05-0!9 Screw 1/4-40 L=8 

20 H11 0-05-020 G8ar asm. large 

21 HI 10-05-021 Upnght shaft bushing , 

22 HI 10-05-022 Bushing , upper 

23 H 1 10-05-023 Screw 

24 H1 10-05-024 Upright shaft 

25 H1 10-05-025 Pininon asm. 

26 Hll 0-05-026 Gear asm. 

Amt. 

1 

1 

1 

2 

1 

1 

l 

l 

I 

I 

2 

I 

I 

1 

1 

I 

2 

I 

8 

1 

lower 1 

1 

1 

I 

1 

1 

I 
I 

From the library of: Superior Sewing Machine & Supply LLC



Feed mechanism components 

f. No. Part No. Description Amt. 

1 H110-06-001 Feed drive eccentric cam usm. 1 

2 H 11 0-06-002 Feed drive eccentric cam (I) 

3 H 11 0-06-003 Screw 1/4-40 L=11 (2) 

4 H110-06-004 Thrust collar (I) 

5 H110-06-005 Screw 9/6-!-40 VB (2) 

6 Hll U-06 006 Rocker shaft connecting rod 1 

7 Hll0-06·007 Walking fooL pin 1 

8 H110-06-008 Screw 9/64-40 L=6 1 

9 H110-06-009 Walking foot I ink 2 

10 Hll0-06-010 Connecting I ink 2 

11 H1!0-06-011 Wdlking foot pin 2 

12 H110-06 012 Screw 5/64-40 L=6 2 

13 H110-06 -013 Walk1ng fuot uJJListing 1 ink 1 

14 Hl10-06-014 AcJJUs t ing 1 ink fulcrum sh<:tft I 

!5 Hl10·06-015 S....:rew 15/64-28 L=7 1 

16 Hl10-06-016 Adjusting link fulcrum sliaf t 1 

17 H110·06-017 Screw 15 ... 64-~8 l =I 1 

18 H110-06-018 Feed rocker :;haft ct·ank asw. j 

19 Hll0-06-019 Wulk!ng foct: pln I 

20 HII0-05-020 Screw 9/64-40 L=6 1 

21 H 11 0-06-021 Screw 3/ 16··28 1.=14 1 

22 H11 0-06 ·022 Feed rocker shaft 1 

23 H110-06-023 Ret.e1ining ring 1 
I 

24 H 110-06-024 Thr.1st colldr a sm. 

I 
i 

25 H11 0-06-025 Screw l/4 40 L=6 2 

26 H 110-06-026 Feed rocket shat't bushing 1 

27 Hll0-06-027 Oi 1 WlCk i 

28 Ill 1 O-G6--0zo fted rocker 3Sill. 1 

29 Hll0-06-029 Screw 3/16-28 L=l4 I 

30 HI10-06-030 Washer 1 

31 HllO-Oo-03! Feed bar aslll. 1 

32 rl110-06-032 Feed ba1 shaft 1 

33 H 110-06-033 Screw 11/64-40 L=7 I 

34 HI10·06·034 Feed <!£L._ 1 

R ef. No. Part No. 

35 Hl10· 06-035 

J6 Hl: 0-06-036 

37 Hli0-06 037 

38 11!!0-06· 038 

3Y H1 !0·06 ·039 

40 H 110-06-040 

41 Hl1 0-06-041 

42 H ll 0-06-042 

43 Hll0-06-043 

44 HIIO 06-044 

45 fi1 1 G-06-045 

46 Hl\0 ·06-046 

47 lii!O· 06 047 

40 HI: 0-06-048 

19 Hll0-00·049 

50 HliO 06 ·050 

SJ H 1!0 ·06-051 

5L 11110-06-052 

53 li 110-06-053 

54 lill0·06·054 

·---------~-, 

Description 

Sc.1·ew 1/8·44 l '·0 

Throat. plu.t..e 

::icrew i I/64 ·40 [.c8. 5 

Hd slide asw. 

Slide plate 

Bed si id0 Sp.!.-1! ~!!, 

Sere.¥ 3;32-56 L :. 9 

Drivirtg .shaft cran!\ CISI!l 

Screw ll /ti4-40 LA0.5 

Feed dt i ving: s: aft 

Retaining Ti!ig 

Feed rocket st1att UL:.:ilHng 

Rear crauk il.':>!ll. 

S".l"BW 3/tb-~B f . .:: I~ 

Cvllil6C. L Lng rod 

Hinge Scn~w 

t~u l 9; 3~-28 

Snap ring 

TllTU.-jt collc.r <:.SID. 

Screw I/4-40 Lo6 

Front 

Amt. 

(l) 

(l) 

(2) 

L. _ _._ ___ -J._ 

From the library of: Superior Sewing Machine & Supply LLC



7, Feed regulating components 8, Lubrication components 

Ref. No. Part No. Description Amt. Ref. No. Part No. Description Amt. 

I HII0-07-001 Feed dial I I HI 10-08-00 I Lubr1cating oil pump asm. I 

2 HII0-07-002 Screw I 2 H110-08-002 Oil pump installing base (1) 

3 H110-08-003 Screw 15/64-28 L~9 (3) 
3 Hl10-07-003 Feed regulator screw 1 

4 HI 10-08-004 Oil !JUmp (1) 
4 Hli0-07-004 Rubber ring I 

5 H 11 0-08-005 Oil pump bushing (l) 
5 HI 10-07-005 Pin I 

6 Hll 0-08-006 Oil impeller (I) pump 
6 HII0-07-006 Spring I 7 H110-08-007 Oil pump impel! er cover (I) 

7 Hll0-07-007 Feed regulator 1 8 HI 10-08-008 Lubricating oil pump cover (1) 

8 H!I0-07-008 Feed regulator bushing I 9 HII0-08-009 Screw (3) 

9 H1 10-07-009 Screw I 10 H II 0-08-010 Hook driving shaft oi 1 tube (1) 

10 HII0-07-010 Feed regulator pin I 11 H 11 0-08-011 Plunger (1) 

II fll I0-07-01 I Screw 9/64-40 L~6 2 
12 HI 10-08-012 Plunger spring (1) 

13 
I2 HI 10-07-0I2 Feed regulator connecting rod I 

HII0-08-013 Plunger screw (1) 

14 HII0-08-0I4 Screw (1) 
13 H110-07-013 Snap ring 2 

I5 H1 10-08-015 Oil pump support I 
14 HIJ0-07-014 Feed reverse shaft I 

16 HII0-08-016 Screw 11/64-40 L~9. 5 I 
15 HI 10-07-015 Rubber ring I 17 HI! 0-08-01 7 Rubber joint I 
16 H110-07-016 Feed lever metal 1 18 H110-08-018 Main shaft oil tube I 

I 7 H110-07-017 Reverse feed control lever I 19 HII0-08-019 Oil tube I 

18 H110-07-018 Screw 1/4-40 L~1o 1 20 Hll0-08-020 Oil adjusting screw I 

19 H110-07-019 Screw 1/4-40 L~8 I 21 H!l0-08-021 Spring 1 

I 20 Hl!0-07-020 Feed reverse arm asm. 1 
22 H110-08- 022 Tube holder (lower) 1 

n Hl!0-08-023 Sere~ 15/64-28 L=9 l 21 Hll0-07-021 Feed reverse arm screw 1 
24 H110-08-024 Oi 1 sight window 1 

22 Hll 0-07-022 Feed reverse spring 1 
25 H 11 0-08-025 Rubber ring I 

23 HIJ0-07-023 Feed spring hook 1 26 HI 10-08-026 Oil tube 1 return 

24 H11 0-07-024 Adjusting I ink spring guide 1 27 HI 10-08-027 Oil return tube holder I 

25 H110-07-025 Screw 11/64-40 L~5 2 28 H110-08-028 Screw 3/16-28 L~6 1 

26 H110-07-026 Adjusting link spring 1 29 H110-08-029 Anti -dust oil fe! t I 

30 H110-08-030 Oil felt 1 

31 H110-08-031 Oil felt presser 1 

32 H110-08-032 Arm oi I shield 1 

33 HI 10-08-033 Oil wick 1 

34 H11 0-08-034 Screw 1/8-44 L~4 1 

From the library of: Superior Sewing Machine & Supply LLC



~-8 

~9 
j--10 

Oil reservoir & knee lifter components 

·.No. Part No. Description 

1 H 11 0-09-001 Oi 1 reservoir asw 

2 H110-09-002 Oil reservoir 

3 H110-09-il03 Gasket 

4 H 11 0-09-il04 Rubber cushion 

5 H 110-09-•)05 Screw 

6 H110-09-006 Rubber ring 

7 H11 0-09-·l07 Oil reservoir magnet 

8 Hll 0-09-008 Oi 1 reservoir felt cushion 

9 HII0-09-·)09 Oil reservoir rubber cushion 

10 HI!0-09-010 Nail 

II H110-09-011 Knee press 1 i fter rod 

12 H110-09-012 Connecting rod vertical 

13 H110-09-013 Screw 

14 H110-09-014 Screw 15/64-28 L'30 

15 H11 0-09-015 Nut 15/64-28 

16 Hll0-09-016 Spring 

17 H110-09-017 Knee press rod 

18 Hll0-09-018 Snap ring 

i 9 H110-09·019 Bearing bracket 

20 H110-09-020 Screw 9/32-20 L=20 

21 Hl10-09·021 Knee press plate asm. 

I 22 H 110-og. 022 Knee lifter plate rod 

23 H110-09 .. 023 Knee press plate 

24 H 110-09 .. 024 Knee press plate cover 

25 H11 0-09 .. 025 Rubber 

26 H11 0-09 .. 026 Knee press plate holder 

27 Hl!0-09 .. 027 Screw 15/64-28 L=l5 

/ r 
/ 

10, Machine head accessories (1) 

Amt. Ref. No. Part No. Description Amt. 

1 1 H110-10 ·001 Mctchine hinge plate asrn. 2 

(l) 2 H110-10-002 Machine hinge plate 2 

(l} 3 Hll0-10-003 Nad 4 

(4} 4 H!10-10-004 Bel tt;over A I 

(2} 5 Hll0-10-005 Bel tcover A cap I 

(2} 6 HII0-10-006 Bel tcover B a sm. 1 

1 7 H110-10-007 Belt cover B I 

2 8 H!!0-10-008 Be!Lcover B coYer dSIII. I 

2 9 fli!0-!0-009 Wood screw D"4. 5 Lo20 2 

4 10 H!!0-10-010 Washer 2 

1 11 H110-IU-01J ilel tcover , A screw 2 

1 12 H!10-10·012 Bel tcover support 1 

1 13 Hll0-10·013 Screw 3/16 28 L'14 1 

2 14 H!l0-10-014 Washer 1 

2 15 H110-10-015 Needle 1 

1 16 H110-J0-016 Sc:rew driver , large I 

1 17 HII0-10-017 Screw driver medium 1 

I 18 H110-10-018 ScTeW ddver swall 1 

1 19 Hl!0-!0-0!9 Bobbin 3 

2 20 H11 0-10-020 Machine head co~'er 1 

1 

I 
21 H110-10·021 Mach1ne rest pin 1 

1 22 721'9-017 Oil reserve ir a.:>li!. 1 

1 

1 

1 

1 

1 

From the library of: Superior Sewing Machine & Supply LLC



--:::::====------------, ...-------- -·-·· -----------
110-21 

lO, Machine head accessories (2) 

\ef. No. Part No. Description Arnt. 

I H11 0-11-00 I Bobbin winder bo..se asw. I 

2 Hl!0-!1-002 Thread winder base asw. 1 

3 Hll0-1!-003 Thread winder asm. 1 

4 H110-11-004 Screw 1 

5 H110-ll-005 Bobbin winde1· shaft I 

6 Hll0-11-006 Connecting rod I 

7 HII0-11-007 Connecting rod pin 1 

8 HII0-11-008 Bobbin winder frawe rod I 

9 HIIO-J!-009 Bobbin winder fl·arue rod pin l 

10 H110-II-OIO Screw 1/8-44 L=J2. 5 1 

II H1l0·11-0il B1bbin wJ.nder frame pin I 

12 Hll0-11-012 BiUbin winder frame spring I 

13 H110-ll-013 Rubber brake I 

14 11110-11-014 P1·esser plate 1 

15 H110-Jl-015 Screw 11/64 40 L=3 1 

16 Hl!0-11-016 Bibbin winder spring 1 

17 HI 10-11-017 Hinge screw 1 

18 H110-11-018 Thread tension bracket asm. 1 

19 Hll0-11-019 Sc1ew l 

<O Hl10-11-020 Bibbin winder tension disc coll<J.t 1 

21 11110-11-021 TensiOn disc 2 

22 11110-11-022 Tension spring 1 

23 Hll0-11-023 Thread tension stud nut 1 

24 11110-11-024 Screw 1!/64-40 L=7. 8 J 

25 Hll0-11-025 Wc.~d Ec.:re'!:' I 2 

26 H110-11-026 Washer 2 

27 GXJ-2 Thread stand 1 

,_ 

Model GC1088-A (For Ug]Jt Wei;)" Matcnals) 

:--1-,, ~ ~I 
? : - ' 

I 

' L ___ ------~---·--- ------~ 

----- -------------
Model GC1088-A (For Light Weight Materials) 

,-------
Ref. No. 

I 

2 

3 

4 

5 

6 

7 

8 

9 

10 

II 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

Pan No. Description 

HJJO··I!· 

Hl!U-!1-

HllO-J;-

Iii :0-1!-00'-l Needle thr·ead guide pin 

HJJ0-11-005 Tension di~c 

HII0-11-006 Needle thredd tension .:;pring 

HliO·ll- 007 Needle thread guide fJldte 

Hll0-1 1-008 Needle thread !-{lllde pill 

HII0-1 I· 009 Needle threiid Lhesion !.huwn 

HllO 11-010 H1 nge:d presser foot asw. 

HIIU ·II· OJ I f,ed dldl 

HIIO- II- 0!2 Feed dog 

H110-11-013 Bouurn 

H110-11· 014 Throat plate 

H110-JJ-015 Hand lifter c . ...w asw. 

H110-ll-016 Pn::ssar sprin!'{ 

Hll0-11 -0\7 Needle ,DAX1 !i9) 

Hll0-!1 -018 Th1·ead tension asl'· 

H110-11- 019 

-020 11110 11 

HIIO 1!· -021 

Take-up Spring 

Tension post. ::.ock!:lt 

l'hreud tension spl"ing 

nut 

AmL 

(!) 

(!) 

(21 

(I) 

(I) 

(lj 

(2) 

( l ' 

l j 

( 1) 

L 
M 

I 

-- ----- _____ __._ _JL 

From the library of: Superior Sewing Machine & Supply LLC



r~~~-,_ 1
0 I~ ----~-1 

I I 
I I 

: ..,./111 
I~ I L _______ l 

"! 5 
I 

r 13 

14 
~"---~// 
~ '~ t;-19 16 

~/ 

Model GC1088-H (For Heavy VVeight Materials) 

ReL No, 

10 

II 

12 

13 

14 

15 

16 

n 

18 

!9 

20 

~~ 

Part No, 

Hll~-12-001 

HIID~12~oo~ 

H110-12 -003 

Hl!0-12-004 

HI!0-12~005 

Hl!0-!2~006 

Hll0-!2~007 

Hl!U-12-008 

HI!O- 12~009 

Hl!O~JZ-010 

HIJ0-1,-011 

Hl!0-12-0!2 

Hi 10-12-013 

HII0-1< ·014 

Hl!O 12-015 

HI!0-<2-0!6 

HI!0-12-017 

Hl!0-12-018 

tillO- 1~-019 

H110~12-020 

HI 10-12--0~1 

Descnpt=-~~~~l 
Ll!tk thread .a] --up le,""l asw.

1 

I 
1

t

11 1\0-e<.llt t .. .a uank H 

Thrt;a" gul,le Jll/1 ~ 1 

N...,eJl.._ L.c1l bl! .... !tl!\~ lc· 1 

Needle bdr th.re-'ld t::.,dde 

NeedL:l bar 

Needl··~ ba1- tnread guid> 

Needie (0!1· 1 r21 j 

Presser spnng 

111read tt.nswn asm 

A1m lhread guirte (HA,l 

Adjust ilnk spnr..g 

j Positioning fJ;,ger 

Throat plate (H) 

Feed dog (H) 

Htngea pre;:;sc,r foot asn. 

PresSC! foo~ tiSm 

Lubricaling boblnn a..:m. 

Screw 1/8-44 L.=~ 5 

Feed spring hook 

I I 
-~--1___ - --- - ------ _l 

From the library of: Superior Sewing Machine & Supply LLC


	GC1088 Parts Book



